IN—YI X
ZS1P60YMJ(W125-G)
HEID 5695
BELZ INDA—TRZ-18125cc TPy

PARTS-BREAKDOWN CATALOGUE FOR ZS1P60YMJ ENGINE

2025.03



EREBSLVIESIE

NIF— 2V RZ-18125cc VDY B#o | 50695

REALIZATION OF THE DREAM —

JAN

OZERLVIESIE

DS —ADFAILSA0AF, I 20RO OICAAILINBESESIZLTLES
W AMIILDESHENERIXI VDU DEENREET,

NEETETIEEIF. R F R IR —F—a1)LAssy, LLLIZHEHEED H
B4 JLAssy~NKHL TLZE WY IBELARRDASILIEREHBEIHYE A,
Crrb—E—aMIILAN—IEFELET,

Za—FIUSUTERRIIHYET,

A’:(“l;l?ﬁ FrILA—BESRHIFIMBLER A, IR FERIZE A RETE
ALFEEELY,

IS0 —RIZAAILSA0ABHBYET . BEDEBEIIA A—DT=86H, ho—
T49TAVTEFERLTOET . RBIERT UL R Ay ak—R B AYF/Y

I e e
COIVDUIFBRRAGTIVOUTY, WEHBIEHYEL A,
Y FIZEALTITHFFEIIKIET 50 MDD HAHAAD YA T, BlE, £vTq
DT ETOTLIZELY,
YR ERBAZ I BL-LER A, BETR—NMIIfToTHEYET A, BYFF I,
T4V [FEMEICHER IS,
IOV HERA—A—FYEANEZITOTVET . TOT-HOERDDELH L5
BNHYFET DT, T TERIZEL,
55 7T MINIMOTO MBI HSBENEDLE, FMICDLT
RFEEFHTE)I17495 A—J)L7 KL R sales@minimoto.jp
E550266-75-5770/FAX0266-75-5440 L4t Y Ak http://minimoto jp/index.php




> < cﬁz- —

BE R s AR (W125-G)

[l BT

W125-G

HSCHARFR

W125-G

RS

ZS154FMI-2

ERFH

PIECEFE D

P RE

O W%zl O

=ETE S CATV zh /)

WO AR ) T2k

il

LA

FEALHE:

il :p sxE

81

28

I

230

HMRR I I 2

IEE (KW)

8.5 [
7.5 I
6.5 I
55 I
4.5 I
3.5 I
2.5 I
15 I
0.5 I

W 125-GHMR1: il 2%

A (N-m)

—— 4

I I I I I I I I I
o B N W b~ O » N 0 ©

6000 6500

7000 7500 8000 8500
RANWIEEE (rpm)d

9000

9500

1/2




25 Az =h 7y
.. Z%. ZONGSHEN POWER

FEEASH (IO

KENHLALS Engine Mode 7S154FMT-2
RENUBFR Engine Name W125-G

FAGLL DU, A, THE M. RE ORI 100 )

REIPLELE Engine Type Single cylinder, 4-stroke, oil-cooling, camshaft upward
tilting (10° )

& Displacement (ml) 124.8

&_%Rj 455 X 280 X 230

Dimension (mm X mm X mm)

HrEE Net Weight (kg) 16.5

2 KIN# Max. Power (kw/r/min)

(8.0 (1£10%) ) / (9500 (1£5%) )

e KA
Max. Torque (N.m/r/min)

(9.5 (1£10%) ) / (8500 (1£5%) )

JE45 Y Compression Ratio 11.5: 1
R 51TE

X 54,
Bore and Stroke (mm mm) p4X54.5
k5 Ignition method CDI

JEME 72 Lubrication method

JE 71 %I% Pressure and Splash

AR BRIM T FEZ
Min. Fuel Consumption (g/Kw. h)

<367

Ja 5l )53 Starting method

[ )5 3)) kicker starting

24757 Clutch method

FahiE 2 /3t Manual Wet Multi-Plate

Gearshift Method

WG PR AL B D R AL

Constant mesh, two stage transmission , 4-speed Gearshift

2/2




LR W125-G R BINLE A H = L B
Doc. Title :PARTS-BREAKDOWN CATALOGUE FOR W125-G ENGING

RIHLGFR: W125-G
Doc. no (Model code) :W125-G
UNCIEZY /SO IEE

Brand Name :ZONGSHEN

Revision Number:

Date of
Page :1 of 11
PAGE HH A4 FR ENGLISH DESCRIPTION
1 | CYLINDER ASSY
2 |ECEN VALVE MECHANTSM
3 |HhHhAE o CRANKCASE COVER
4 |E Ak CLUTCH ASSY
5 [Nl R OIL PUMP PARTS
6 |HhHhsE CRANKCASE
7 | WhEh /S ZE R CRANKSHAFT/PISTON/CONNECTING ROD COMP
8 |[fLANHLI TRANSMISSTION MECHANTSM
9 AN GEARSHIFT MECHANTISM
10 |WEEEALE R MAGNETO  COMP
11 [H# ELECTRIC




AHLERE  CYLINDER ASSY

435 (PART CODE)

th3r &% (CHINESE DESCRIPTION)

X 4&FK ( ENGLISH DESCRIPTION)

HE
Qry

4 ¥EREMARK

91192-D002-00000X

TORT Sk 7 A7 mig EEHRIFARMG X 110 (22 %)

BOLT M6X110

—_

B166740A06002570X

GB16674/NEEIEKEME X 25 (C2 F4E)

BOLT M6X25

93301-70651012000

TOEREAE6. 5X1X 12

WASHER 6.5X1X12 (ALUMINIUM)

11228-H021-02000W

C110-B-3# MLk A w4l A (B8 Mustifh)

RIGHT COVER, CYLINDER HEAD

90203-D002-0000 |70 kA i H 14 GASKET, CYLINDER HEAD RIGHT COVER
81300-G011-0000  |[C100-K 1¥ 2& &4k SPARK PLUG  (A7TC)

11230-D002-00000W

70T (Pl ALAEAE)

CAP ASSEMBLY, TAPPET ADJUSTING HOLE

90101-20296000320

705117 0JE 8129, 6 X 3. 2 GRAER)

O0-RING 29.6X3.2

11226-1096-00000W |C120 5T 3k | 7% (i ALFEAL) UPPER COVER, CYLINDER HEAD
90201-1096-0000  |C120/K Lk b 55 2] 34 GASKET, CYLINDER HEAD UPPER COVER

91201-G011-00000X

C100T 3k 56 55 TR IR RIMT (22 (1 4%)

NUT M7

93301-2073251400B

C100%T 3k 76 Bk 38| 7. 3X 2. 5X 14 (%)

WASHER 7.3X2.5X14 (IRON)

93301-80732514000

C100FT 3k 75 H 28] 7. 3X 2. 5X 14

WASHER 7.3X2.5X14 (COPPER)

90214-1096-0000

C1201k.h #5 R A3k

GASKET, HEAT INSULATING, CARBURETOR

90101-10290000240

C1204k it &5 H RO BB 29 X 2. 4 (T B AR)

0-RING 29X2.4

B057830006003070X

GB5783MBHM6 X 30 (22 1 4%)

BOLT M6 X 30

B057830006002570X

GB5783MBHEM6 X 25 (24 (1 4%)

BOLT M6X25

15800-1A24-0047

S125MIE = 44 (JQ-47)

INLET PIPE (JQ-47)

15810-1096-0000

C120F S HH 1

GASKET, INLET PIPE

91138-1015-00000X |GY6HL S HE I BEKIZAEMG6 X 32 (22 1 £E) STUD M6X 32
1122B-JA16-00000W |W140 SRk 40 A gk 8 P ALEifh) CYLINDER HFAD ASSEMBLY
91113-D002-00000X | 7OHL A4 1A ZE IR HEM6 X 23 (2 A 4E) BOLT M6X 23

90202-H021-0000

CL10-B/ T 3k 7r of 5 5 H

GASKET, CYLINDER HEAD LEFT COVER

11227-H021-01000A

C110-B-2#5 1k /2 7 (k)

LEFT COVER, CYLINDER HEAD

9022B-JA16-0000

WI40 T Sk B B A & (& )8)

GASKET ASSEMBLY, CYLINDER HEAD

91113-H021-00000X |C110-B{fT 44 1A FE IR FEM6 X 30 (2 F14%) BOLT M6 X 30
91521-08001400070 |C1005E AL 448X 14X 7 DOWEL PIN 8X14X7
B166740A06001670X |GB16674/N T H2KEM6 X 16 (22 A 4%) BOLT M6X 16

11003-D002-00000X

70 R 2R [ 52 e (2 A )

CLIP, HIGH VOLTAGE WIRE

1110B-1727-000082

WI25 LA (RTdR124 83 @B 8802) itk

ASSEMBLY, CYLINDER BLOCK

90205-JA16-0000

W40 T A 25 e £

GASKET, CYLINDER BLOCK

90102-D002-0002

TOMET S E P 11.5X 16X 2. 5

RECTANGLE RING ¢ 11.5X16X2.5

91521-08001200070

C1OOGL A M e 4 8 L A8 X 12 X 7

DOWEL PIN 8X12X7

17100-0000-0078

CG150Dfk i 2% (PZ27 F51 LFE)

CARBURETOR (PZ27)

e I e e O S [ [ | NCJ [y PR [ O [ NCYN Sy R PR [SCUN [N (SR JRI RO FNCY S R RN N INCY

LAY
CYLINDER ASSEMBLY




Fi S AL#  VALVE

MECHANISM

%if% (PART CODE)

s34 % (CHINESE DESCRIPTION)

L 4H ( ENGLISH DESCRIPTION)

QTY

15100-HZ12-0001

DT L15-A™ 46 4l (Ak)

CAMSHAFT PARTS

—_

15402-D002-0000

705 TR

SHAFT, VALVE ROCKER ARM

15403-D002-0000

TO/S I B 5t 5 08

ADJUSTING NUT, VALVE CLEARANCE

15404-D002-0000

TSI B Bt 4T

ADJUSTING SCREW, VALVE CLEARANCE

1540A-D002-0002

050 1B 4 A BUAL)

ASSEMBLY, VALVE ROCKER ARM

15707-D002-0000

05 145

VALVE COTTER

15705-D002-0000

705130 (1)

RETAINER, VALVE SPRING

15710-D002-0200

70-38 I AR &

VALVE INNER SPRING

1572B-D002-0000 | 70443 B4 & VALVE STEM SEAL ASSEMBLY
15701-1096-0000  |C1203E51] INLET VALVE

15702-1096-0000  |C120HE517] EXHAUST VALVE
1532B-G011-0000  |C100 1F 4% 2% 445 (84) ASSEMBLY, TIMING CHAIN (90)
15301-G031-0100  |Z1001E R MBhHERS (28) HANMEFL TIMING DRIVEN SPROCKET (32)
91191-D002-0000  |70IE I} HE#EIZFEM5 X 12 BOLT M5X12

1533A-HZ30-0100

CL10%6 2 T fe 4 & (38)

ASSEMBLY, CAM _CHAIN GUIDE ROLLER (38)

93301-70851514000

705 4 4R 2 B]8. 5X 1. 5X 14

WASHER 8.5X1.5X14 (ALUMINIUM)

15302-H021-00000X

C110-BF VR H 445 (M8 X 27. 5 =2 1 %E)

PIN SHAFT, GUIDE ROLLER(M8X27.5 )

91188-HZ31-0000

C110-AJM IR EERE L FHIRAT

SCREW

B0009300060000000 |GBI3ifi 46 WASHER 6

1432B-HZ31-0000  |C110-AWLIM LB EEEHE DRIVEN SPROCKET, OIL PUMP
1554B-D002-0000  |70%% 4% 5k KA & ROLLER ASSEMBLY, CAM CHAIN TENSION
1556B-D002-0000 | 70%% 4% ik R 44 CAM CHAIN TENSION LEVER ASSEMBLY
15505-D002-0000 | 70%E 5 ik Z 8 &kl AXLE, CAM CHAIN TENSION LEVER
15504-D002-0000 | 70%E & ik EFFR K RUBBER HEAD, CHAIN TENSION PUSH ROD
1555B-D002-0000 | 70%% 4% 5K BATAL & CHAIN TENSIONER PUSH ROD ASSEMBLY

93301-70651512000

705K EATE AR 2 El6. 5X 1. 5X 12

WASHER 6.5X1.5X12

B166740B06001870X

GB16674 ALIZEAEM6 X 18 (2% )

BOLT M6X18

15503-D002-0000

TORESE T K AT 3

SPRING, CAM CHAN TENSION PUSH ROD

93301-71451520000

T0% SR FEAR LB 14. 5X 1. 5X 20

WASHER  14.2X1.5X20 (ALUMINIUM)

91105-D002-00000X

70 SHIEFEMI4 X 1. 5 (G2 %8R

BOLT M14X1.5

91521-08001200063

T0ERIAH8 X 12X 6. 3

PIN 8X12X6.3

JEEGY U [N [N UG U SN [NEPGS UG U SN [NIPGS UGS U SN (NP (IR NN S [ () (S O SR R ESE SR R TR I

VALVE MECHANISM

73
0

<5

7
S




Hi#sHE CRANKCASE COVER

435 (PART CODE)

th3r &% (CHINESE DESCRIPTION)

X 4&FK ( ENGLISH DESCRIPTION)

HE
QrYy

& YEREMARK

14301-D002-0000

TOHLH R G (A A ) ik

OIL RULER ASSY

—_

90101-10180000300 |CG1254LiH RO B 18x3(T iEH) 0-RING 18X 3
B166740A06004070X |GB16674/ N 2KEM6 X 40 (G2 A 4%) BOLT M6X 40
B166740A06005070X |GB16674 /N #2KEM6 X 50 (22 A 4%) BOLT M6X50
B166740A06005070X |GB16674 /N #2KEM6 X 50 (22 A 4%) BOLT M6X 50
B166740A06005570X |GB16674/ N 2KEM6 X 55 (C2 A 4%) BOLT M6X 55
B166740A06008570X |GB16674 /N #2KEM6 X 85 (24 FH4%) BOLT M6X 85
B166740A06012570X |GB16674/NELUEAEM6 X 125 (24 1 4E) BOLT M6X 125
B166740A06001870X |GB16674 /N 2KEM6 X 18 (C2 A 4%) BOLT M6X 18
B166740A06002570X |GB16674 /N #2KEM6 X 25 (C2 A 4%) BOLT M6X 25
90304-D002-0000  |70)5 st 13. 8 X 24 X5 (T M5 OIL SEAL 13.8X24X5
14210-1038-0000  |ZS96HLIHliHs ik o5 & 1 OIL FILTER
12403-1038-0000 | ZS96K i #s i 5% SPRING, OIL FINE FILTER

12402-1737-000089

W125-GH/L i kG I A 25 (8801)

CAP, OIL FILTER

90101-10440000250

W125-GHLiAS JE 5 a5 OTF B ) 1844 X 2. 6 (T HE B

O0-RING 44X2.5

90101-10080000180

C100E & #2 I IE 0 B8 X 1. 8 (T K

O0-RING 8X1.8

22422-1737-00000X

W125-GES A AR 8 (2 %)

HOLDER, CLIUTCH CABLE

2242A-1737-00000X

W125-GES & SRV & (2 A 4F) O I

CONTROLLING ARM ASSEMBLY, CLUTCH

90102-D002-0003

TORE B 5/ b 14X 18. 2X 2.5

RECTANGLE RING 14X18.2X2.5

22427-1737-0000

W125-GEI & S Vs o

CLUTCH CONTROLLING ARM SPRING

12425-1737-000089

W125-GA5 e 241 a5 (FIAR 8801)

DECORATE COVER, R. CRANKCASE COVER

90101-11220000300

W125-GA5 s i o5 O 2 i 122 X 3 (T &)

0-RING 122X3

12421-1737-000089

Wi25-G# A i [ Hk (K0 8801]

COVER COMP. RIGHT CRANKCASE

90206-1A24-0000

ST25JH A MBI o

GASKET, R. CRANKCASE COVER

91521-08001200063

TOERL Y8 X 12X 6. 3

PIN 8X12X6.3

12306-G007-000089

W1007: ihh A2 a5 [ 8 (W100-PT-1#) 8801]

L. CRANKCASE COVER FRONT PART

B166740A06003570X

GB16674/NEHIEKEME X 35 (C2 F4E)

BOLT M6X35

B166740A06002870X

GB16674/NEEIEKEME X 28 (2 F4E)

BOLT M6X28

[ I I I e N [ e e e L L T S I [ o P e T [ R e [ [ P [ e

[ 2t 4 o
CRANKCASE COVER




BE4&RRME CLUTCH ASSY

%if% (PART CODE) s34 % (CHINESE DESCRIPTION) L 4H ( ENGLISH DESCRIPTION) %‘T% A HERENARK
22000-1722-0000  |DT125 554 & 2 i (Al i 7K ) CLUTCH ASSY 1
22403-G007-0000  |W1008 & BeHEAF PUSHING ROD, CLUTCH 1
92102-00000006000 | %17 (6000) BEARING (6000) 1
22004-D002-0000  |7055 & Be A TR 14 ] DISH WASHER, CLUTCH 1
91202-G011-0000  |C100E B & S RIERIMI4 X 1 LOCK NUT, CLUTCH 1 B
B057890006002270B |GB5789MEFEM6 X 22 (144E) BOLT M6 X 22 4
22121-G011-0000  |[C1008 & Bifi 2 END COVER, CLUTCH 1
22142-1722-0000  |DT125 84 & 4% %% SPRING, CLUTCH 4
22105-G007-0000  [W100E§ & b CENTER SLEEVE, CLUTCH 1
22214-G007-0000  |W1008 & 2 T sh BEHE B DRIVE FRICTION DISK 4
22215-G007-0000  |W1008 & #s M zh BEHE B OUTER FRICTION DISK A 3
22122-G007-0000  |W1008% & B2 E 4 PRESSURE PLATE, CLUTCH 1
22150-G007-0000  |W1008 & 2e4h BH & OUT CASE ASSEMBLY, CLUTCH 1
22104-G007-0000  |W1008 & efii s SLEEVE, CLUTCH 1
22103-G011-0000  |C1003: B & 2 5E ¥R FIXING RING, CLUTCH 1 B
22002-G011-0000  |C1008] & Be 44t 14 ] WASHER 1 B

CLUTCH ASSY



WLMZE#44F OIL PUMP PARTS

4385 (PART CODE) I3 Z# (CHINESE DESCRIPTION) L ZF ( ENGLISH DESCRIPTION) %‘5 A HERENARK
14100-TA24-0000  |S125IHLih 3 &R 4 OIL PUMP ASSY 1
B008190105003020B |GB819. 1HZ4ATM5 X 30 (F94%) SCREW M5 X 30 1
B008190105002520B |GB819. 1HB4ATM5 X 25 (F14%) SCREW M5 X 25 2
B0089600060000000 |GB89614 &6 CIRCLIP 6 1
1410B-TA24-0000  |S125/HMLi R e & OIL PUMP GEAR ASS. 1
B008180004001420C |GBS18UB4ATM4 X 14 (FE4%) SCREW M4 X 14 2
14110-1A24-0000  |S1258IHLIM 44 OIL PUMP BODY 1
14111-TA24-0000  [S125IFLiME M5+ INNER ROTOR, OIL PUMP 1
14112-TA24-0000  [S125IHLIhZE 4hiE 7 OUTER ROTOR, OIL PUMP 1
B0011902025100000 [GB119. 242. 5X 10 PIN 2.5X10 1
14107-1A24-0000  |S125JHIHL i 22 i 2 h SHAFT, OIL PUMP 1
14108-TA24-0000  [S125HIHL I ZE 5 bR OIL PUMP COVER 1
90101-10094000240 |CG125HLiHFROIEIE9. 4 X 2. 4 (T JEIKR) 0-RING 9.4X2.4 2
1431B-D002-0000  |70Lihid &M & STRAINER, OIL FILTER 1
91188-HZ31-0000  |C110-AJhZE5E%e % FHIBAT SCREW 1
B0009300060000000 |GBI3HiH6 WASHER &6 1
1432B-H7Z31-0000  |C110-ANLMZRAL B BER A & HUB DUMP_CHAIN SPROCKET, OIL PUMP 1

7

s

HLIH 2% S
OIL PUMP




3% CRANKCASE

%if% (PART CODE) s34 # (CHINESE DESCRIPTION) B 4H ( ENGLISH DESCRIPTION) %‘T% AERAURE
91101-TA24-0000  [S125fI KL XL MEHEA (203mm) CYLINDER STUD BOLT B 2

91102-1A24-0000

S125 ST Xk 18 44B (194. 5mm)

CYLINDER STUD BOLT A

93301-71242020000

CG 125Dk IR FE 4R 4R FE 12. 4 X2 X 20

WASHER 12.4X2X20

91103-1008-00000X

CG125DAM IS ZE (22 HE)

OIL DRAIN PLUG

91521-10001400000

CGL25HIE 45 10X 14

PIN 10X14

1222B-1A43-000089

212045 b FrZH & (8801)

RIGHT CRANKCASE BLOCK

90208-1A24-0000

S1.25 ) il 5 e

GASKET, CRANKCASE

91405-D002-00000C

T0MAE R ¢ 10. 5 CEHE)

CLIP, BREATHER TUBE

12130-G011-0102

CLOO-28i@ VB AL (24 0 10. 55 HEEMED

BREATH TUBE

1212B-1721-020089

S125-S7e A2 RSN MEFL 6k 8801)

LEFT CRANKCASE BLOCK

B166740A06006070X |GB16674/NALUEAEM6 X 60 (% F14¥%) BOLT M6 X 60
11003-D002-00000X | 707 H £k [ & & (24 (48E) CLIP, HIGH VOLTAGE WIRE
B166740A06005070X |GB16674/NALUEAEM6 X 50 (% F14¥%) BOLT M6X50
B166740A06006570X |GB16674/NALUEAEM6 X 65 (% F14¥%) BOLT M6 X 65

12108-D002-00000X

TOM I Je (2 A %8E)

CLIP, OVERFLOW PIPE

19300-1038-0000

ZS96HLIM AR 4 &

OIL COOLER COMP

93301-81251419000

7S96 AR B 12. 5X 1. 4X 19

WASHER 12.5X1.4X19

91107-1038-00010X

7SO HFA AR I Bk IBAEMI2 X 1. 25 (X )

BOLT M12X1. 25

91107-1038-00020X

ZS96HT LI B e Sk B AEM10 X 1. 25 (2 [ 4F)

BOLT M10X1. 25

93301-81001014000

7S965M I B A B 10 X 1 X 14

WASHER 10X 1X14

19303-JA16-0100

W140°F M % 5 [ml 3 & 20 & (L= 300)

OILPIPE ASSY

19303-JA16-0200

W140°F M % 5 i3k A 20 & (L2 340)

OILPIPE ASSY

e e N B R B R B Y G e S G i S e i L NI i EEi | )

Ml
CRANKCASE



1/ 2 AT

CRANKSHAFT/PISTON/CONNECTING ROD COMP

%if% (PART CODE) 13C&# (CHINESE DESCRIPTION) L4 ( ENGLISH DESCRIPTION) %‘T% A HERENARK
91401-D002-0000 | 70%F Z& 4444 ] CHECK RING, PISTON PIN 2
13102-1727-0000  |W1253F ZE4Y PIN PISTON 1
13101-1727-0000  |W1253F 28 PISTON 1
1310A-1727-0000  |W1253F ZEFF MR PISTON RING COMP 1
13103-1727-0000  |W1253F JEFF— PISTON RING 1 1
13104-1727-0000  |W1253F JE3F — PISTON RING 2 1
13120-1727-0000  |W125JMFR4H & OIL RING ASSY 1
14101-TA24-0000  |SI258IFL 22 IR 5 k%6 DRIVE GEAR, OIL PUMP 1
1320B-1237-0001  |W125-GHi%iEA 4 GrE240) CRANKSHAFT CONNECTING-ROD ASSY 1
92102-00000006304 |17 (6304) BEARING (TM-SC04A86/P5CS12 56X22X15) | 2
91601-D002-0000 |70 44X 12. 5 SEMICIRCULAR KEY 1
13222-D002-0000  |701ER} R 5h8E%E (1415) HUB _DUMP_CHAIN SPROCKET 1
13220-1737-0000  |W125-GHiRIEFF41A TofliR,. P, F:30ik) [CONNECTING ROD COMP 3 1
13228-1722-0000  |DT125 i1l it s il 25 BUSH 1
14202-1016-0000  |CB125T S5l 4 i 5% SPRING, OIL PIPE 1
91202-G011-0000  |C1003: B & e S IZ BIM14 X 1 LOCK NUT, CLUTCH 1
23101-HZ12-0000  |[DT115-AF: Bk PRIMARY DRIVE GEAR 1
22004-D002-0000 |70 & #a i 2 8] DISH WASHER, CLUTCH 1

il 7 3R 3E / R
CRANKSHAFT/PTSTON/CONNECTING ROD COMP



AEZNLM) TRANSMISSION MECHANISM

%if% (PART CODE) s34 % (CHINESE DESCRIPTION) L 4H ( ENGLISH DESCRIPTION) %‘T% A HERENARK
21100-1722-0000  |DT125 J& 2kl 4 i KICK STARTING SHAFT ASSEMBLY 1
91402-D002-0000  |70)3 Zh#li#4 1 ¢ 15. 5X1.2X ¢ 19 CIRCLI $15.5X1.2X 19 B4
21104-D002-0000 |70 )3 &kl {55 i SEAT, SPRING, KICK STARTING SHAFT B
21106-D002-0000 |70 5k 5 A 35 RETURN SPRING, KICK STARTING SHAFT B
93301-61721024000 | 705 5h4l 8 17. 2X 1. 0X 24 WASHER 17.2X1.0X24 B
91402-D002-0100  |70)g #4418 & 18. 5X1.2X $22. 1 CIRCLI $18.5X1.2X $22.1
21122-D002-0000 | 7035 K Jik SPRING SUPPORT
21119-D002-0000  |70/5 Bhik%e 3 5% SPRING, KICK STARTING RATCHET WHEEL
21118-D002-0000  |70/5 hl%e STARTING RATCHET
93301-62021027000 | 705 5424820, 2X 1. 0X 27 WASHER 20. 2X1.0X27
21117-G007-0000  |W100)3 k%t GEAR, KICK STARTER
21107-D002-0001 |70/ Bl (199. 5) PIVOT, KICK STARTING SHAFT
B057830006002070B |GB5783ME4£M6 X 20 ( F14%) BOLT M6 X 20 B
21108-D002-0000 | 70/5 Bl 5E A AR SPACE, RATCHET WHEEL B

21200-F004-0002

90)5 BT EEF (QD-2)

START-UP BAR COMP

93301-61211023000

W120F] il 2B 12. 1 X 1X 23

WASHER 12. 1X1X23

23242-G007-0004  |W100F fliAkS ik GEAR C—4
23223-G007-0001  |W100gIfi e @B 17. 3X 1. 2X 24 WASHER
23242-G007-0003  |W100F fli3 k4 ik GEAR C-3
91414-G007-0000  |W100F 4k #6448 & 18. 5 CHECK RING
23242-G007-0002  |W100 @ fli2 k4 ik GEAR C-2
23223-G007-0000  |W100@Ifl k@I 17. 3(20) X 1.2X26 WASHER
23247-G007-0000  |W100F fli s 40 il & COLLAR
23242-G007-0001  |W100F il 14 %t GEAR C-1

23241-1722-0000

DT 1257 Gt 4h

TRANSMISSION COUNTER SHAFT

93301-61721226000

WI100 fli 2k B 17. 2X 1. 2X 26

WASHER 17.2X1.2X26

23401-G011-0000

C100EBhfEFE (428. 14)

DRIVE SPROCKET

23402-D002-0000 |70 ZhEEHE[E &M FIXING PLATE, DRIVE SPROCKET
B057830006001070B |GB57834244:M6 X 10 (F14%) BOLT M6X 10
92102-00000006203 | %l (6203) BEARING (6203)
23222-G007-0004  |W100E 4k ih%e GEAR M-4

23223-G011-0002  [C10015 %6 [ 18 17 (3% SPLINE WASHER 15.5X1.2X21
23226-D002-0000 |70 E 4k 6 8l CIRCLIP

23222-G007-0003  [W100E 43k ih%e GEAR M-3

23222-G007-0002  |W100E 2k th%e GEAR M-2

23221-1722-0000  |DT125 3 il TRANSMISSION MAIN SHAFT
92102-00000006001 |%li7& (6001) BEARING (6001)
23240-1722-0000  |DT1258%hZH & COUTERSHAFT TRANSMISSION
23220-1722-0000  |DT125F4hZH & MAIN SHAFT, TRANSMISSION
23200-1722-0000  |DT1253F @l4hZH & TRANSMISSION MAIN, COUNTER SHAFT

92102-00000006201

7K (6201)

BEARING (6201)

e e e e e e T e Nl F N [l T T e T T e N N L I R T e G R T R I R I G I N T T T

i
TRANSMLS:




A NLM) GEARSHIFT MECHANISM

%if% (PART CODE) 13C&# (CHINESE DESCRIPTION) L4 ( ENGLISH DESCRIPTION) %‘T% A HERENARK
2434A-G011-0100  |C100-2#5E Sk 44 LOCATING PLATE ASSY 1
24304-G011-0010  |C100-2#5E o M 3 ([ Frky) SPRING , LOCATING PLATE 1
24200-G007-0300  |W10075 i i f A (DA% [E Brk) GEARSHIFT DRUM COMP 1
91126-G031-0000  |Z100 F 2 AR E [H IR FEM6 X 16 (ZA4HENEFE) BOLT M6X 16 1
24202-G007-0000  [W100 Ti 24T STOPPING PLATE 1
24216-G007-0000  |W1007% i3 & FE AR PRESS PLATE OF GEARSHIFT DRUM 1
91522-03000850000 | 4555 54 T3 X8. 5 PIN 3X8.5 2
91522-04001300000 | 7075 3 & B AL 454 X 13 PIN 4X13 5
24102-D002-0000  |70-5: 5] 44 GUIDE PIN 2
24103-D002-0000  |703%5 CLIP, SPRING 2
24101-G011-0000  |C10078 % X GEARSHIFT FORK 1
24101-G011-0000  |C10078 % X GEARSHIFT FORK 1
24213-G007-0300  |W10074% i % (PURY [H ) GEARSHIFT DRUM 1
88004-G011-0000  [C1004Y 52 Zifihk CONTACT, CEARINDICATION 1
91149-G011-01000C |C100-28k4 BAB4AT CE4E) SCREW 1
24318-D002-0000 |70 A4 v 5 GEARSHIFT LEVER TENSIOM SPRING 1
24300-D002-0101  |703ek%liZH 4 (188mm YRS FE BREY) GEARSHIFT LEVER COMP 1
24320-D002-0000 |70 A i 1A dih SLEEVE OF GEARSHIFT LEVER COMP 1
24302-D002-0000 | 703k [m] 437 a5 RETURN SPRING 1
24300-D002-0102 | 704A4 & 4 (188mm PO A4 [ BrAY) GEARSHIFT SHAFT COMP 1
91117-D002-0000  |70ZERY R s A aE A8 X 11 BOLT, RETURN SPRINGN FIXING 8X11 1
24400-F004-0004  |90AF 3 BEAR A 1F (BT-4) 4% GEARSHIFT SHAFT 1

AN
GEARSHIFT MECHANISM



BEEEAL A B MAGNETO  COMP

%if% (PART CODE)

s34 % (CHINESE DESCRIPTION)

L 4H ( ENGLISH DESCRIPTION)

BrEr | ZEREMARK
Q1Y

90101-50065000180 |705E F L0 6. 5 X 1. 8 (NIHIRIR)

O0-RING 6.5X1.8

90101-51068000200 |C1O0BE it £0T & 106. 8 X 2 (P MHTRIER)

O0-RING 106.8X2

82120-1727-000145 |W125f4HIHLE 7416 (L:450 MRS R TRY () $21102

STATOR ASSY, MAGNETO

B008190106001620B |GB819. 1HE4ATM6 X 16 (19 %%)

SCREW M6 X16

82130-1727-0000  |W125%%HINLEE T4 &

ROTOR_ASSY, MAGNETO

— = 0o = [

91213-D002-00000X | 707 L HLAZ B (22 5 88)

NUT

i FEA LI
MAGNETO COMP

10



B2 ff ELECTRIC

%if% (PART CODE)

s34 % (CHINESE DESCRIPTION)

L 4H ( ENGLISH DESCRIPTION)

QTY

& YEREMARK

81100-1008-000050

=B AIMGO3B L :500

IGNITION COIL

81200-1727-0000

W125 55 K #8CDI-25727-000

C.D. 1

FL A
ELECTRIC

11



